
Page 9-2

9
G

8

7

ENGINE REMOVED
FOR CLARITY 

6 4 9 

5 

3 

1 

10 
11 

2 

SEE ABOVE
GAS TANK FUEL 
PICKUP TUBE

19

12

13

28

22
21

20

23
14 15 16

21

21

20

19 
28 

18 
28 

17 

19 

28 

24 

27

24

17 

27

25 

26

6

TO ENGINE CRANKCASE



ITEM PART NO. DESCRIPTION

 1    2    3    4 

Page 9-3

9
G

QTY

 1 1016003 KIT, FUEL TANK, (INCLUDES ITEMS 2 - 9) ........................................................................... 1

2 1015188 CAP, FUEL TANK, NONVENTED  (INCLUDES ITEM 3) .................................................... 1

3 1014535 GASKET, FUEL CAP ..................................................................................................... 1

4 1015143 ASSEMBLY, FUEL TANK VENT .......................................................................................... 1

5 1015139 GROMMET, INSULATION ................................................................................................... 1

6 1015137 LINE, BULK VENT (AVAILABLE BY THE FOOT) ............................................................... A/R

7 1016059 CLIP, STUD ......................................................................................................................... 1

8 1018244-01 BARB, VENT ....................................................................................................................... 1

9 1018969-01 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF ................................................................ 1

10 1014928 ASSEMBLY, REAR FUEL STRAP ........................................................................................... 1

11 1019553-01 ASSEMBLY, FRONT FUEL STRAP ......................................................................................... 1

12 1014523 PUMP, FUEL IMPULSE, SQUARE BODY................................................................................ 1

13 1014524 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT ........................................................ 1

14 1010433 STUD, FLUSH HEAD, 1/4 - 20 x 3/4 ........................................................................................ 2

15 0000451 WASHER, LOCK, 1/4 .............................................................................................................. 2

16 0001028 NUT, HEX, 1/4 - 20 .................................................................................................................. 2

17 1013134-01 CLAMP, HOSE (BLACK) .......................................................................................................... 2

18 1013684 FILTER , PRIMARY FUEL (WHITE) ......................................................................................... 1

19 1012293 LINE, BULK FUEL (YELLOW) ................................................................................................. A/R

20 1013692 LINE, BULK FUEL (BLACK) .................................................................................................... A/R

21 1012649 CLAMP, HOSE (RED) .............................................................................................................. 3

22 1014522 FILTER, SECONDARY FUEL (BLUE) ..................................................................................... 1

23 1013687 CLAMP, HOSE, 3/8 .................................................................................................................. 1

24 1014116 NUT, U-TYPE SPEED, 1/4 - 20 ............................................................................................... 3

25 1013746 CLAMP, HOSE ......................................................................................................................... 1

26 1019556-01 T-FITTING  ............................................................................................................................... 1

27 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 2 ...................................................................... 3

28 1013134-02 CLAMP, HOSE (GREEN) ........................................................................................................ 4

FUEL SYSTEM


